
 
 
 
 

Florian Bräuer, BSc 
 
 

Engineering of a Pilot Plant for the Treatment of 
Effluents from a Mechanical Pulping Line 

 
 
 

MASTER’S THESIS 

To achieve the university degree of  

Diplom-Ingenieur 

Master’s degree programme: Chemical and Process Engineering 

 

submitted to 

Graz University of Technology 

 

Supervisor 

Dipl.-Ing. Dr.techn. Stefan Radl 

Institute of Process and Particle Engineering 

Industrial Supervisors (external) 

Dipl.-Ing. Dr.techn. Lukas Wiesegger 

Oleg Shagaev, PhD 

 

 

Graz, July 2016



 

 

 

 

 

 

AFFIDAVIT 

I declare that I have authored this thesis independently, that I have not used other than the 

declared sources/resources, and that I have explicitly indicated all material which has been 
[...]
UF pilot trials, compared to the final retentate from the membrane screening. Figure 8.2 shows 

that residual organics account for only 18% of solids in the final retentate of the pilot trials. This 

was probably due to the higher alkalinity and peroxide charge in the pulping process, which 

caused a more severe degradation of those organic constituents. As a consequence, their molar 

mass is reduced and they can pass the membrane to a greater extent. [33] 

Moreover, the COD in the average permeate (i.e. permeate withdrawn at constant time 

intervals) was reduced by 48%, from 26,060 to 13,650 mg/l. 

 

 

0

50

100

150

200

250

0

0,1

0,2

0,3

0,4

0,5

0,6

0,7

0,8

0,9

1

0 50 100

Th
eo

re
tic

al
 C

on
ce

nt
ra

tio
n 

of
 

He
m

ic
el

lu
lo

se
s (

g/
l)

Th
eo

re
tic

al
 y

ie
ld

 o
f x

yl
an

Volume concentration factor



8.3 Challenge of reducing ash content in the hemicellulose product 75 

8.3 Challenge of reducing ash content in the hemicellulose product 

The content of sodium, measured by the conductivity, could be highly reduced by ultra- and 

diafiltration, e.g., compared to concentration by evaporation, where all inorganics would remain 

in the product as impurities (see Table 8.2). However, the amount of residual metal ions 

(e.g. Ca, Si) increased with increasing concentration, which is in accordance with results from 

direct measurement performed with ICP-MS. 

Table 8.2: Comparison of UF lab and UF pilot trials. 

UF lab trials (membrane screening, chapter 8.1) 

pH = 6.2 
UF pilot trials (chapter 8.2) 

pH = 7.4 

 
 

98.5% of NaOAc removed 

=> NaOAc makes up 5.2 % of solids in retentate 

98.9 % of NaOAc removed 

=> NaOAc makes up 6.3 % of solids in retentate 

60.2 % of residual ash removed 

=> residual ash makes up 6.8 % of solids in product 

85.9 % of residual ash removed 

=> residual ash makes up 6.2 % of solids in product 

 

Possible reason for the retention of “inorganics” are: 

• Negatively charged uronic acid groups (MeGlcA as side-groups of xylan as well as GalA 

as main component of pectin), which consequently might bind more metal ions, are 

dissolved with the hemicelluloses and pectins. Bound metal ions are consequently retained 

by the membrane with the xylan and pectin. As uronic acid groups account for a much 

larger proportion in hardwood than in softwood – especially in the dissolved state – these 

issues with significant retention of ash are less pronounced in previous studies which are 

usually based on spruce as raw material [80], [108]. It is reported that galacturonan (GalA) 

residues have a strong tendency to form complex with Ca2+ [10]. 

2.9 g/l Hemicellulose 
11.8 g/l NaOAc 
0.6 g/l Residual Ash 

26.6 g/l Hemicellulose 
  3.5 g/l NaOAc 
  4.5 g/l Residual Ash 

VCF = 18.9 
Retentate (=product) 
66 g/l Total solids 

 Permeate (water containing small molecules) 

Feed                        
19 g/l Total solids 

  

103.3 g/l Hemicellulose 
    9.4 g/l NaOAc 
    9.3 g/l Residual Ash 

2.9 g/l Hemicellulose 
18.7 g/l NaOAc1 
1.4 g/l Residual Ash 

VCF = 45.8 
Retentate (=product) 
149 g/l Total solids 

Feed                        
27 g/l Total solids 
  

Permeate (water containing small molecules) 

 



76 8 Separation of hemicelluloses by ultrafiltration and purification by diafiltration 

• Chelating agents from the pulping process form linkages with metal ions. 

• Lignin and related complexes might also bind metal ions. 

Possible methods for further reducing ash content in UF product are: 

• As the ability of uronic acids to bind metal ions increases with increasing pH (as described 

by [10]), lowering the pH prior to UF (after effluent is withdrawn from the pulping 

process and SS are removed) could reduce the ash content in the product. Thus, we expect 

a further decrease in the sodium and calcium content in the UF retentate following such 

a pH adjustment. 

• A higher alkalinity in the pulping process should also help to remove “residual ash”, as 

metal ions like Ca2+ are bound to lignin and other complexes. Consequently, reducing the 

average degree of polymerization of lignin should help to reduce their retention by the UF 

membranes, and hence the inorganics should be removed with them. 

 
 



 

9  
Conclusions and future work 

Significant amounts of hemicelluloses are dissolved in the process waters during mechanical 

pulping and subsequently lost in the effluents. Plant operators and system suppliers could benefit 

in case these biopolymers are recovered and used as a resource for bio-based value-added 

products. The present work was concerned with the separation of hemicelluloses from other 

components in the effluents from a P-RC APMP mill, thereby producing a concentrated and 

purified hemicellulose solution suitable for further investigations in product tests. 

9.1 Conclusions 

First, the separation of suspended solids was focused on, and a number of processes where 

considered: literature data indicated that dissolved air flotation achieves a typical removal of 

suspended solids of 40-80% without addition of chemical aids, and up to 99% with usage of 

adequate coagulants and flocculants [39]. Unfortunately, only ~10% and ~60% where achieved 

in the pilot trials in the present study for operation without chemicals and the optimum dosage 

of cPAM respectively. In fact, addition of coagulants was the only operating parameter that had 

a remarkable influence on the separation efficiency. Microfiltration (MF) removed all suspended 

solids, but at the same time reduced the amount of hemicelluloses by 46%, which is coinciding 

with previous findings from literature (cf. [80], [108]). Unfortunately, this loss of material 

appears to be too significant, and hence lowers the chances of an industrial application of this 

technology. In contrast to DAF and MF, a separator provided satisfactory results. With 88% 

removal of suspended solids, it was found the most suitable operation for the removal of SS, 

whilst ensuring a minimum removal of hemicelluloses. Nevertheless, the advantages of the 

separator (i.e., a higher yield of hemicelluloses) must be weighed against its higher power 

consumption compared to MF in the design of future plants. The MF and separation trials also 



78 9 Conclusions and future work 

revealed that an additional coarse separation, for example a disc filter, is most probably necessary 

to remove coarse particles. These particles could cause plugging in a subsequent separator or 

microfiltration unit, leading to a catastrophic interruption of the process. 

Second, the isolation of hemicelluloses from other dissolved solids was pursued. The screening 

of UF membranes demonstrated the suitability of the “A” membranes with cut-offs between 5 

and 10 kDa. In the UF pilot trials, the effluent could be concentrated to a volume concentration 

factor of 45.8 (= reduction of volume of 97.8%) at a satisfying flux. At a hemicellulose 

concentration of over 100 g/l, a final permeate flux of 33 m³/m²/h was achieved, which is high 

compared to literature (cf. [80]). The fraction of sodium in the product could be reduced from 

13 to 6% by diafiltration. Nevertheless, the final hemicellulose purity of 68%, as well as the 

remaining ash content (i.e., 11%) are the most critical product attributes regarding the desired 

application as barrier material. 

A higher NaOH charge in the pulping process reduces the amount of residual organics in the 

UF product as their degradation is accelerated. This leads to smaller molecules that can pass the 

membrane. Furthermore, a higher alkalinity enhances the removal of inorganics during UF, as 

larger organics to which they are bound, are degraded and reduced. Whereas the amount of 

sodium decreases with increasing concentration by UF, the amount of residual metal ions 

(e.g. Ca, Si) was found to increase.  

9.2 Future Work 

This work focused primarily on the development of a hemicellulose recovery process that can 

be implemented into a mechanical pulp mill without significantly affecting the pulping process 

itself. However, far less work has been carried out on determining and investigating the most 

suitable application for the obtained concentrated and purified hemicellulose solutions. Studies 

of the properties and behaviour of potential high-value products and possible refining methods 

to manufacture these end products should be carried out. Initially, this work had an industrial 

customer of the produced hemicelluloses, who conducted application tests. In the field of barrier 

coatings, patents already exist  [109], that need to be considered. Industrial customers are also 

necessary to convince mill operators of implementing a hemicellulose recovery system.  



79 

The next step towards industrial realisation are long-term tests on a larger scale. Preferably, these 

investigations are carried out as on-site tests at mechanical pulp mills. Beside the long-term 

performance of the recovery system, also the possible alteration of pulping process streams could 

be studied. For example, the permeate stream from the ultrafiltration could be directly reused 

in the pulping process. 

To summarise, future work has to target and collaborate with industrial customers of the 

recovery system (i.e., pulp mill operators) on the one hand, and target the final application of 

the hemicellulose on the other hand. 

 

 



 



 

Abbreviations 

ADt air-dry tonne (typically defined as 10% moisture and 90% oven-dry pulp) 

Araf arabinofuranosyl 

BOKU University of Natural Resources and Life Sciences  

CIP membrane cleaning procedure (“cleaning in place”) 

COD chemical oxygen demand 

cPAM cationic polyacrylamide 

CTMP chemi-thermomechanical pulping 

DAF dissolved air flotation  

DCS dissolved and colloidal substances 

DF diafiltration 

DP degree of polymerization 

DS dissolved solids 

Galp galactopyranosyl 

GC-MS  gas chromatography - mass spectrometry 

Glcp glucocopyranosyl  

GlcpA glucopyranosyl uronic acid 

GMP groundwood mechanical pulping 

HPTLC high performance thin layer chromatography 

IAF induced air flotation 

ICP-MS  inductively coupled plasma mass spectrometry 

LD laser diffraction 

LCC lignin-carbohydrate complexes   



82 Abbreviations 

Manp mannopyranosyl 

MF microfiltration 

MLSS mixed liquor suspended solids 

MWCO molecular weight cut-off 

NaOAc sodium acetate 

PAC polyaluminium chloride 

Poly-DADMAC  polydiallyldimethylammonium chloride  

PSD particle size distribution 

P-RC-APMP   mild preconditioning of the chips, refiner chemical alkaline peroxide 

mechanical pulping 

PWF pure water flux 

RO reverse osmosis 

SS suspended solids 

TMP thermomechanical pulping 

TMPress Transmembrane Pressure 

TS total solids 

TSS total suspended solids 

UF ultrafiltration 

VCF volume concentration factor 

Xylp xylopyranosyl 



 

References 

[1] A. Schwab, E. Warner, and J. Lewis, “2015 Survey of Non-Starch Ethanol and 
Renewable Hydrocarbon Biofuels Producers,” 2016. [Online]. Available: 
http://www.nrel.gov/docs/fy16osti/65519.pdf. [Accessed: 03-May-2016]. 

[2] “Packaging material outlooks - towards a $1 trillion milestone 2020,” Market report by 
Smithers Pira, 2016. [Online]. Available: 
http://www.smitherspira.com/news/2016/february/global-packaging-material-outlooks. 
[Accessed: 19-Jun-2016]. 

[3] “Global packaging market to reach $975 billion by 2018,” Market report by Smithers Pira, 
2013. [Online]. Available: http://www.smitherspira.com/news/2013/december/global-
packaging-industry-market-growth-to-2018. [Accessed: 19-Jun-2016]. 

[4] H. M. C. De Azeredo, M. F. Rosa, M. D. S. M. Souza Filho, and K. W. Waldron, “The 
use of biomass for packaging films and coatings,” in Advances in Biorefineries, 2014, pp. 
819–874. 

[5] K. Marsh and B. Bugusu, “Food Packaging - Roles, Materials, and Environmental 
Issues,” J. Food Sci., vol. 72 (3), pp. R39–R55, 2007. 

[6] J. Blechschmidt, Taschenbuch der Papiertechnik. München: Fachbuchverl. Leipzig im 
Carl-Hanser-Verl., 2013. 

[7] E. Sjöström, Wood chemistry: fundamentals and applications, 2nd ed. San Diego: 
Academic Press Inc., 1993. 

[8] V. Menon and M. Rao, “Trends in bioconversion of lignocellulose: Biofuels, platform 
chemicals & biorefinery concept,” Prog. Energy Combust. Sci., vol. 38, pp. 522–550, 
2012. 

[9] R. L. Howard, E. Abtosi, E. L. Jansen van Rensburg, and S. Howard, “Lignocellulose 
biotechnology: issues of bioconversion and enzyme production,” African J. Biotechnol., 
vol. 2 (12), pp. 602–619, 2003. 

[10] A. Teleman, “Hemicelluloses and Pectins,” in Pulp and Paper Chemistry and Technology 
Volume 1, M. Ek, G. Gellerstedt, and G. Henriksson, Eds. Berlin: Walter de Gruyter, 
2009, pp. 101–120. 

[11] R. Deutschmann and R. F. H. Dekker, “From plant biomass to bio-based chemicals: 
Latest developments in xylan research,” Biotechnol. Adv., vol. 30, pp. 1627–1640, 2012. 

[12] E. Ten and W. Vermerris, “Functionalized Polymers from Lignocellulosic Biomass: State 
of the Art,” Polymers (Basel)., vol. 5, pp. 600–642, 2013. 

[13] L. Testova, “Isolation of birch xylan as a part of pulping-based biorefinery,” Doctoral 
dissertation, Department of Forest Products Technology, Aalto University, Finland, 
2014. 



84 References 

[14] S. Willför, K. Sundberg, M. Tenkanen, and B. Holmbom, “Spruce-derived mannans – 
A potential raw material for hydrocolloids and novel advanced natural materials,” 
Carbohydr. Polym., vol. 72, pp. 197–210, 2008. 

[15] N. M. L. Hansen and D. Plackett, “Sustainable Films and Coatings from Hemicelluloses: 
A Review,” Biomacromolecules, vol. 9 (6), pp. 1493–1505, 2008. 

[16] K. S. Mikkonen and M. Tenkanen, “Sustainable foodpackaging materials based on future 
biorefinery products: Xylans and mannans,” Trends Food Sci. Technol., vol. 28, no. 90–
102, 2012. 

[17] L. Wang, “Properties of Flexible Films made of Hemicelluloses,” Ph.D. dissertation. 
Michigan State University, 2015. 

[18] J. Hartman, “Hemicellulose as Barrier Material,” Dissertation, Department of Fibre and 
Polymer Technology, Royal Institute of Technology, Stockholm, Sweden, 2006. 

[19] D. Mudgil, S. Barak, and B. S. Khatkar, “Guar gum: processing, properties and food 
applications - A Review,” J Food Sci Technol, vol. 51(3), pp. 409–418. 

[20] Biorefineries Roadmap as part of the German Federal Government action plans for the 
material and energetic utilisation of renewable raw materials. Berlin: BMELV, BMBF, 
BMU, BMWi, 2012. 

[21] P. Bajpai, Biorefinery in the Pulp and Paper Industry. Burlingtion: Elsevier Science, 2013. 

[22] “Bio-Based Industries - Public-Private Partnership,” 2016. [Online]. Available: 
http://www.bbi-europe.eu/. 

[23] S. Ramaswamy, H.-J. Huang, and B. V. Ramaro, Separation and Purification Technologies 
in Biorefineries. Chichester, West Sussex, UK: John Wiley & Sons, 2013. 

[24] H. Sixta, Ed., Handbook of Pulp. Weinheim: Wiley, 2006. 

[25] H. Höglund, “Mechanical Pulping,” in Pulp and Paper Chemistry and Technology Volume 
2, M. Ek, G. Gellerstedt, and G. Henriksson, Eds. Berlin: Walter de Gruyter, 2009, pp. 
57–90. 

[26] P. Bajpai, Green Chemistry and Sustainability in Pulp and Paper Industry. Springer, 2015. 

[27] M. Suhr, G. Klein, I. Kourti, M. R. Rodrigo, G. G. Santonja, S. Roudier, and L. D. 
Sancho, Best Available Techniques (BAT) Reference Document for the Production of Pulp, 
Paper and Board. Luxembourg: Publications Office, 2015. 

[28] L. Puro, M. Kallioinen, M. Mänttäri, and M. Nyström, “Evaluation of behavior and 
fouling potential of wood extractives in ultrafiltration of pulp and paper mill process 
water,” J. Memb. Sci., vol. 368, pp. 150–158, 2011. 

[29] J. Thornton, R. Ekman, B. Holmbom, and F. Örsa, “Polysaccharides dissolved from 
Norway spruce in thermomechanical pulping and peroxide bleaching,” J. Wood Chem. 
Technol., vol. 14 (2), pp. 159–175, 1994. 



85 